
www.vmacair.comwww.vmacair.com

®

Illustrated Parts List for VMAC 
System

Multifunction Power System
(Honda Powered)

GMF0001





VMAC – Vehicle Mounted Air Compressors 
Toll Free: 1-800-738-8622 
Local: 1-250-740-3200 
Fax: 1-250-740-3201 Page 1 of 25 

 

Illustrated Parts List  
  Gas Driven Multifunction 

GMF0001 
 

 
0.  SUB-ASSEMBLY OVERVIEW ......................................................... 3 

1. SHEET METAL ASSEMBLY - 9500569 .......................................... 4 

2. ENGINE ASSEMBLY - 9500685 ...................................................... 6 

3. DRIVE ASSEMBLY - 9500678 ......................................................... 9 

4. COMPRESSOR ASSEMBLY – P130037 ...................................... 10 

5. AIR FILTER ASSEMBLY - 4800860 .............................................. 12 

6. EXHAUST ASSEMBLY - 9500564................................................. 13 

7. AOST ASSEMBLY, COMPLETE - 9500673 .................................. 14 

7.1   AOST ASSEMBLY PARTS - 2110110 ........................................... 15 

8. LIFTING HOOK ASSEMBLY - 9500686 ........................................ 17 

9. COOLER ASSEMBLY, COMPLETE - 9500672 ............................ 18 

9.1   COOLER ASSEMBLY PARTS - 2020104 ..................................... 19 

10. GENERATOR ASSEMBLY - 9500679 ........................................... 20 

11. ELECTRICAL ASSEMBLY - 9500683 ........................................... 24 

 
 
 
 
 
 
 
 
 
 
 
NOTE: Drawings are not to scale. 
 
 



 VMAC – Vehicle Mounted Air Compressors 
 Toll Free: 1-800-738-8622 
 Local: 1-250-740-3200 
Page 2 of 25 Fax: 1-250-740-3201 

Document 1930467 – Changes and Revisions 

 

Revision Revision Details 
Revised 

by 

Checked by 

Implemented Eng. 
Tech. Qual. 

Mech. Elec. 

A ECN 22-199: Engineering Release NAC GJM SRD DSB TPK 12 Jun 2023 

B 
ECN 23-166: Updates to assemblies – 

9500685, 9500678, P130037 & 9500679 
IMC NAC SRD DSB TPK 18 Jul 2023 

C 
ECN 24-119: Change to inlet adapter 

plate 
GJM NAC N/A JT LH 21 Aug 2024 



VMAC – Vehicle Mounted Air Compressors 
Toll Free: 1-800-738-8622 
Local: 1-250-740-3200 
Fax: 1-250-740-3201 Page 3 of 25 

0.  SUB-ASSEMBLY OVERVIEW 
 

Item # Part # Qty Description 

1 9500569 1 ASSY, SHEET METAL, HONDA MF 
 2 9500685 1 ASSY, ENGINE, HONDA GX800 
 3 9500678 1 ASSY, DRIVE SYSTEM 
 4 P130037 1 COMP, VR40, TOP INLET, HORZ DISCH 
 5 4800860 1 ASSEMBLY, REMOTE AIR FILTER 

6 9500564 1 EXHAUST, HONDA, ASSY 

7 9500673 1 ASSY, AOST COMPLETE 

8 9500686 1 ASSY, LIFTING HOOK COMPLETE 

9 9500672 1 ASSY, COOLER COMPLETE 

10 9500679 1 ASSY, GEN, REMOTE TERMINAL STRIP 

11 9500683 1 ASSY, ELECTRICAL, HONDA MF 

 
 

 
 

Figure 0 – Sub Assy Overview  



 VMAC – Vehicle Mounted Air Compressors 
 Toll Free: 1-800-738-8622 
 Local: 1-250-740-3200 
Page 4 of 25 Fax: 1-250-740-3201 

1. SHEET METAL ASSEMBLY - 9500569 
 

Item # Part # Qty Description 

1 9500570 1 BASE, HONDA MF 

2 9500571 1 UPRIGHT, COOLER, ASSY 

3 9500574 1 UPRIGHT, UPFIT SIDE, ASSY 

4 9500580 1 SUPPORT, TOP, HONDA MF 

5 9500595 1 PANEL, SERVICE SIDE, ASSY 

6 9500591 1 PANEL, EXHAUST SIDE, ASSY 

7 9500578 1 UPRIGHT, FRONT, HONDA MF 

8 9500579 1 UPRIGHT, BACK, HONDA MF 

9 9500598 1 PANEL, GEN SIDE, ASSY 

10 9500587 1 PANEL, ENGINE SIDE, ASSY 

11 9500584 1 PANEL, UPFIT SIDE, ASSY 

12 9500581 1 PANEL, TOP, ASSY 

13 5800184 2 HINGE 

14 1500742 30 SCREW, FLAT, TORX, SS, M6 X 20 

15 1560516 32 NUT, M6 X 1.0 FL PL 

16 5800182 1 STRUT, LIFT 

17 3200603 2 SPACER 

18 1570496 1 WASHER, FENDER, 10MM X 30MM 

19 1560527 18 NUT, CLIP-ON M5 X.8, 11MM CENTRE  

20 1500740 18 SCREW, BH, TORX, SS, M5 X 16 

21* 3501214 1 SOCKET, WELDING, PANEL, POS 

22* 3501215 1 SOCKET, WELDING, PANEL, NEG 

 
*NOT SHOWN, PART OF 9500574 ASSEMBLY 



 

VMAC – Vehicle Mounted Air Compressors 
Toll Free: 1-800-738-8622  
Local: 1-250-740-3200  
Fax: 1-250-740-3201 Page 5 of 25 

 
 

Figure 1 – Sheet Metal Assembly 



 VMAC – Vehicle Mounted Air Compressors 
 Toll Free: 1-800-738-8622 
 Local: 1-250-740-3200 
Page 6 of 25 Fax: 1-250-740-3201 

2. ENGINE ASSEMBLY - 9500685 
 

Item # Part # Qty Description 

1 1520566 17 BOLT,FLAT HEAD, PL M8 X 1.25 X 20MM 

2 1570520 1 WASHER, EXT SERRATED LOCK, M10 

3 1570519 1 WASHER, EXT SERRATED LOCK, M8 

4 5800150 1 FOOTMAN LOOP, STEEL, 1.5" STRAP 

5 1520583 3 BOLT, HHCS, FL, M6 X 1.0 X 20 

6 4400346 1 LABEL, SYSTEM ID PLATE     

7 1560536 2 NUT, CLIP-ON M6 X 1.0,13.5MM CENTRE 

8 1201216 1 CLAMP, CABLE 

9 1201215 1 CLAMP, LOOM 

10 9500565 4 SPACER, VIBRATION MOUNT 

11 1520601 8 BOLT, HHCS FL PL, M8 X1.25 X12 

12 1500725 4 MOUNT, VIBRATION, 250LB  

13 3600207 1 VALVE, OIL DRAIN, M20X1.5 

14 1201211 1 STIFFENER, MOUNT PLATE 

15 1560512 4 NUT, FLANGE PL, M10 X 1.5 

16 1530543 4 BOLT, SHCS, 5/16-24 X 1-1/2 PL 

17 1570048 2 WASHER, ALLOY PL SAE, 7/16 

18 1520591 6 BOLT,HHCS, M8-1.25 X 25, G10.9 FL PL 

19 3200600 1 SPACER, PTO, HONDA 

20 1520673 2 BOLT, HHCS, G10.9 PL M10 X 1.5 X 50 

21 9500568 1 MOUNT, COMPRESSOR 

22 1560515 5 NUT, M8 X 1.25 FL PL 

23 1201210 1 MOUNT, PLATE 

24 9500563 1 ENGINE, GAS, HONDA GX800 

25 1520621 2 BOLT, HHCS, FLHD, M10 X 1.5 X 45 

26 1201212 1 BRACE, TENSIONER 

27 1201213 1 PLATE, ENGINE 

28 1520627 1 BOLT, HHCS, FL, PL, M8 X 1.25 X 20 

29 1570491 2 WASHER, FLAT, M6, PLATED 

30 1560438 2 NUT, NYLOCK, M6 

31 1540581 2 BOLT, SHCS, M6 X 1 X 20 FLHD, PL  

32 1500651 2 RIVET 1/8",GRIP RANGE-0.188"-0.250" 

33 1560532 1 NUT, CLIP, M6 X 1.0 

 



 

VMAC – Vehicle Mounted Air Compressors 
Toll Free: 1-800-738-8622  
Local: 1-250-740-3200  
Fax: 1-250-740-3201 Page 7 of 25 

 
Figure 2 – Engine Assembly 



 VMAC – Vehicle Mounted Air Compressors 
 Toll Free: 1-800-738-8622 
 Local: 1-250-740-3200 
Page 8 of 25 Fax: 1-250-740-3201 

 
 

Figure 2.1 – Engine Assembly 
 
 
 
 
 



 

VMAC – Vehicle Mounted Air Compressors 
Toll Free: 1-800-738-8622  
Local: 1-250-740-3200  
Fax: 1-250-740-3201 Page 9 of 25 

3. DRIVE ASSEMBLY - 9500678 
 

Item # Part # Qty Description 

1 1530549 1 BOLT, FLHD SCKT, PL, NF, 7/16 X 1.0 

2 3200653 1 SPACER, CRANK PULLEY, INNER 

3 1800279 1 PULLEY, CRANK, HONDA MF 

4 3200652 1 SPACER, CRANK PULLEY, OUTER 

5 1500739 1 KEY, 1/4 SQR X 1-3/4, UNDERSIZED 

6 2600136 1 ASSEMBLY, TENSIONER 

7 1540595 1 BOLT, FLHD SCKT, M10 X 1.5 X 45, PLT 

8 3200601 3 SPACER, IDLER 

9 1520621 2 BOLT, HHCS, FLHD, M10 X 1.5 X 45 

10 1300042 3 IDLER, 6 RIB, 70MM 

11 1560512 4 NUT, FLANGE PL, M10 X 1.5 

12 1610377 1 BELT, DUAL SIDE DK060859 

 
 

 
 

Figure 3 – Drive Assembly 
 
 
 
 
 



 VMAC – Vehicle Mounted Air Compressors 
 Toll Free: 1-800-738-8622 
 Local: 1-250-740-3200 
Page 10 of 25 Fax: 1-250-740-3201 

4. COMPRESSOR ASSEMBLY – P130037 
 

Item # Part # Qty Description 

1 1540538 3 BOLT, SHCS, PL, M6 X 1.0 X 14 

2 3550794 1 PROBE, ASSY, THERMISTOR. GT 150 

3 4900176 1 FTG, 90, #6MORB-#6MJIC, VITON 

4 5830106 1 O-RING, VITON, 7/16 ID X 1/16  

5 5830101 1 O-RING, VITON, 2 ID X 1/16  

6 9230136 1 ADAPTOR, VMC INLET TO VR40 

7 1570458 3 WASHER, COPPER ANNEALED, M6 

8 5000158 1 
ELBOW, BRASS 45 DEG NPT-POLY 1/8-
1/4 

9 9230109 1 VALVE, INLET 

10 1520627 4 BOLT, HHCS, FL, PL, M8 X 1.25 X 20 

11 5000200 1 ELBOW, 90, BRASS, NPT-POLY, 1/4-3/16 

12 1540574 3 BOLT, SHCS, M8 X 1.25 X 40, G12.9 

13 4900224 1 FTG, STR, #12MJIC-#8MORB 

14 9230127 1 SUB ASSY, VR40,TOP IN,HORZ DIS,HTR 

14.1 A700311 1 REPLACEMENT CLUTCH, 100MM, VR40 

15 5000189 1 ELBOW, FEMALE-MALE, 1/4NPT-1/4NPT 

16* 1700581 6.0 LOOM, SPLIT PLASTIC, 1/4, HIGH TEMP 

 
* NOT SHOWN 

 



 

VMAC – Vehicle Mounted Air Compressors 
Toll Free: 1-800-738-8622  
Local: 1-250-740-3200  
Fax: 1-250-740-3201 Page 11 of 25 

 
 

Figure 4 – Compressor Assembly 
 
 
 
 
 
 
 
 
 
 



 VMAC – Vehicle Mounted Air Compressors 
 Toll Free: 1-800-738-8622 
 Local: 1-250-740-3200 
Page 12 of 25 Fax: 1-250-740-3201 

5. AIR FILTER ASSEMBLY - 4800860 
 

Item # Part # Qty Description 

1 1550221 1 NUT, HEX NC PL, 1/4, GR8      

2 1500519 1 ROD, THREADED, 1/4 X 2.75  

3 3600066 1 COVER, AIR FILTER, PLASTIC 

4 3600037 1 FILTER ELEMENT, PAPER     

5 1570038 1 WASHER, FLAT SAE, 1/4 

6 1500676 1 KNOB, PLASTIC, 1/4-20 

7 1700671 2.0 HOSE, SILICONE, 1-1/2 

8 2200062 2 CLAMP, HOSE HS24   

9 1201165 1 WELDMENT, REMOTE AIR FILTER 

 

 
 

 
Figure 5 – Air Filter Assembly 

 
 
 



 

VMAC – Vehicle Mounted Air Compressors 
Toll Free: 1-800-738-8622  
Local: 1-250-740-3200  
Fax: 1-250-740-3201 Page 13 of 25 

6. EXHAUST ASSEMBLY - 9500564 
 

Item # Part # Qty Description 

1 1700670 1 MUFFLER 

2 1500743 1 STUD, THREADED, M8 X1.25 X 75 

3 1500744 1 STUD, THREADED, M8 X1.25 X 65 

4 1560515 6 NUT, M8 X 1.25 FL PL 

5 1520627 2 BOLT, HHCS, FL, PL, M8 X 1.25 X 20 

6 9500690 1 ARRESTER, SPARK, HONDA GX800 

 

 
 

Figure 6 – Exhaust Assembly 
 
 
 
 
 
 
 
 
 
 
 
 



 VMAC – Vehicle Mounted Air Compressors 
 Toll Free: 1-800-738-8622 
 Local: 1-250-740-3200 
Page 14 of 25 Fax: 1-250-740-3201 

7. AOST ASSEMBLY, COMPLETE - 9500673 
 

Item # Part # Qty Description 

1 1520566 4 BOLT,FLAT HEAD, PL M8 X 1.25 X 20MM 

2 1560515 2 NUT, M8 X 1.25 FL PL 

3 2110110 1 
TANK, ASP, W/O BLOWDOWN, 
ASSEMBLED 

4 1710911 1 HOSE, CRIMPED, 3/4" X 20.50” 

5 1752074 1 HOSE, CRIMPED, 1/2" X 74" 

6 2200202 4 CLAMP, STRAP 7/8   

7 1520590 1 BOLT, HHCS, M6X1.0X14 FL PL   

8 1560516 4 NUT, M6 X 1.0 FL PL 

9 1500742 4 SCREW, FLAT, TORX, SS, M6 X 20 

10 2200083 1 CLAMP, C R.I., 1 1/4 

11* Δ 1700570 20.0 TUBE, TEFLON, PTFE,1/4"OD  

12* Δ 1700571 28.0 TUBE, TEFLON,PTFE, 3/16"OD X 1/8"ID 

13* 1700581 18.0 LOOM, SPLIT PLASTIC, 1/4, HIGH TEMP 

14* 1700581 26.0 LOOM, SPLIT PLASTIC, 1/4, HIGH TEMP 

15* 1700584 7.0 SPIRAL WRAP, 1” OD, BLACK 

 
* NOT SHOWN 
Δ PTFE TEFLON TUBES CONNECT TO COMPRESSOR ASSEMBLY 

 
Figure 7 – AOST Assembly 



 

VMAC – Vehicle Mounted Air Compressors 
Toll Free: 1-800-738-8622  
Local: 1-250-740-3200  
Fax: 1-250-740-3201 Page 15 of 25 

7.1   AOST ASSEMBLY PARTS - 2110110 
 

Item # Part # Qty Description 

1 4900175 1 FTG, STR, #6MJIC-#8MORB, VITON 

2 1500385 1 RING, RETAINING, 2 1/8  

3 5000137 1 TEE, MALE BRANCH, 1/8" NPT, FORGED 

4 5000165 1 ELBOW,90, BRASS NPT-POLY, 1/8-3/16 

5 5000185 1 BUSHING, BRASS 1/4 X 1/8 

6 3600153 1 VALVE, SAFETY, 200 PSI 

7 3600123 1 VALVE, CHECK, 1/8 NPT 

8 5000212 1 
CONNECTOR,BRASS, FNPT-POLY, 1/8-
1/4 

9 1200852 1 PLATE, MOUNT, FILTER END 

10 5000061 1 PLUG, BRASS HEX SOCKET, 1/4 

11 3501037 1 SENSOR, PRESSURE, 200PSI 

12 4900160 1 FTG, STR, #8,MORB-1/8"FNPT 

13 4900260 1 FTG, 90, #12MORB-#12MJIC, VITON 

14 4900162 1 TEE, #12FJIC-#12MJIC-#12MJIC 

15 4900164 1 CAP, #12JIC, OIL FILL 

16 3200533 1 TUBE, OIL DRAIN    

17 5830126 2 O-RING, VITON, ORB -5     

18 1520601 2 BOLT, HHCS FL PL, M8 X1.25 X12 

19 4800798 1 ASSY, SIGHTGLASS 

20 3600208 1 VALVE, OIL DRAIN, 1/2-20UNF 

21 5000055 1 ELBOW, BRASS STREET, 1/8 

22 9200039 1 OIL FILTER, VR 3.250 SHORT 

23 3600079 1 OIL SEPARATOR, SPIN-ON 

24 3600171 1 VALVE, MODIFIED (3600167) 

25* 3600189 1 FITTING, NIPPLE, FILTER, 195 MM 

26 4900200 1 FTG, STR, #8MORB-#8MJIC, VITON 

27 5000140 1 
ELBOW, BRASS,FORGED, 90DEG,1/8 
PIPE 

28 4900035 1 NIPPLE, 3/4 - 16 

 
*COMES WITH O-RINGS 

 
 
 
 
 
 



 VMAC – Vehicle Mounted Air Compressors 
 Toll Free: 1-800-738-8622 
 Local: 1-250-740-3200 
Page 16 of 25 Fax: 1-250-740-3201 

 
Figure 7.1 – AOST Assembly Parts 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

VMAC – Vehicle Mounted Air Compressors 
Toll Free: 1-800-738-8622  
Local: 1-250-740-3200  
Fax: 1-250-740-3201 Page 17 of 25 

8. LIFTING HOOK ASSEMBLY - 9500686 
 

Item # Part # Qty Description 

1 1520563 3 BOLT,HHCS FLPL G8.8 M10 X1.50 X 25 

2 1560534 3 NUT, CLIP, DEEP, M10 X 1.5 

3 1201214 1 ASSY, LIFTING 

 
 

 
 

Figure 8 – Lifting Hook Assembly 
 
 
 
 
 
 
 
 
 
 
 



 VMAC – Vehicle Mounted Air Compressors 
 Toll Free: 1-800-738-8622 
 Local: 1-250-740-3200 
Page 18 of 25 Fax: 1-250-740-3201 

9. COOLER ASSEMBLY, COMPLETE - 9500672 
 

Item # Part # Qty Description 

1 2020104 1 COOLER, AIR TO OIL 

2 1201169 2 SPACER, COOLER 

3 1560516 8 NUT, M6 X 1.0 FL PL 

4 1500742 6 SCREW, FLAT, TORX, SS, M6 X 20 

5 2200178 4 CLAMP, 5/8, CUSHION 

6 1812026 1 HOSE, CRIMPED. 3/8" X 26 

7 1810045 1 HOSE, CRIMPED, 3/8" X 45 

8 1520590 2 BOLT, HHCS, M6X1.0X14 FL PL   

 

 
 
 

Figure 9 – Cooler Assembly, Complete 
 
 
 
 
 
 



 

VMAC – Vehicle Mounted Air Compressors 
Toll Free: 1-800-738-8622  
Local: 1-250-740-3200  
Fax: 1-250-740-3201 Page 19 of 25 

9.1   COOLER ASSEMBLY PARTS - 2020104 
 

Item # Part # Qty Description 

1 3551134 1 ASSEMBLY, FAN, 10", PUSH, W/P 

2 1201220 1 SHROUD, FAN, ASSEMBLED 

3 1500595 6 RIVET, ALU, STANDARD, BLIND 1/4" 

4 4900174 1 FTG, 90, #8MORB-#6MJIC, VITON 

5 4500132 1 VALVE, CHECK, 1/2, CRACK 5PSI 

6 4900239 1 FTG, STR, #8MORB-1/2"MNPT, VITON 

7 4900197 1 FTG, STR, #6MJIC-1/2"MNPT 

8 3600144 1 COOLER, #8 ORB PORTS 

9 1520590 4 BOLT, HHCS, M6X1.0X14 FL PL   

10 5400720 
2 @ 

11.375" 
TAPE, FOAM, 1/2" 

 
 

 
Figure 9.1 – Cooler Assembly Parts 

 
 



 VMAC – Vehicle Mounted Air Compressors 
 Toll Free: 1-800-738-8622 
 Local: 1-250-740-3200 
Page 20 of 25 Fax: 1-250-740-3201 

10.  GENERATOR ASSEMBLY - 9500679 
 

Item # Part # Qty Description 

1 3551010 1 
CONTROL BOX, GENSET, DC PCB, 
POTTED 

2 3551085 1 ASSY, AC/DC FRONT PANEL 

3 1500665 2 BOLT,SHCS,M6X1.0X14,WIRE LOCK 

4 9500682 1 ASSEMBLY, COVER, GENSET 

5 5800113 6 PAD, RUBBER 

6 9500461 1 ASSY, DC SENSE AND RIBBON CABLE 

7 1520590 9 BOLT, HHCS, M6X1.0X14 FL PL   

8 5800163 5.25 EDGE TRIM, RUBBER, 1/8” x 1/4" 

9 1500681 2 SCREW, PHMS, PL, M5 X 14 

10 5400710 9.0 WIRE, SS LOCKWIRE .032” 

11 3500653 1.5 TUBING, SHRINK, 3/4" MELTABLE CORE 

12 1560138 2 NUT, NYLOCK PL, M10 X 1.5     

13 1520538 2 BOLT, HHCS, FLHD, M10 X 1.50 X 35  

14 1560525 2 NUT, FLANGE PL, M12 X 1.75 

15 1520603 2 BOLT, HHCS G8.8, M5 X 0.8 X 12 PL 

16 3501104 2 CONNECTOR, RING, YEL, #10 

17 1520624 2 BOLT, HHCS FL,LK,PL M12 X 1.75 X 30 

18 5800150 1 FOOTMAN LOOP, STEEL, 1.5" STRAP 

19 5800151 1 BATTERY STRAP, 1.5"X 54"  

20 1500667 2 SCREW, FLAT PHILLIPS, SS, M6X1X16 

21 1201083 1 BRACKET, AC RELAY 

22 1570491 1 WASHER, FLAT, M6, PLATED 

23 1520668 1 BOLT, HHCS G8.8, M6 X 1.0 X 80 

24 3501177 1 RELAY, DPST, DC-AC, 30A 12V 

25 1500660 2 SCREW, PHILLIPS HEAD PL, M4 X 12 

26 1201218 1 COVER, HARNESS PLATE RIGHT 

27 3501530 2 COVER, STUD 

28 2200064 3 CLAMP, STRAP 7/8   

29 2200178 4 CLAMP, 5/8, CUSHION 

30 1520583 2 BOLT, HHCS, FL, M6 X 1.0 X 20 

31 1560516 4 NUT, M6 X 1.0 FL PL 

32 1560532 2 NUT, CLIP, M6 X 1.0  

33 1201219 1 COVER, HARNESS PLATE LEFT 

34 1520642 4 BOLT, HHCS, M6 X 1.0 X 16MM FL 

35 1560537 4 NUT, NYLOCK, M6 X 1.0, FL PL 

36 1540578 4 BOLT, FLAT HEAD SHCS, M6 X 16MM 

37 3551082 1 CABLE, WELD, POSITIVE 

38 3551083 1 CABLE, WELD, NEGATIVE 



 

VMAC – Vehicle Mounted Air Compressors 
Toll Free: 1-800-738-8622  
Local: 1-250-740-3200  
Fax: 1-250-740-3201 Page 21 of 25 

39 1201217 1 AIR BOX, FAN 

40 3551135 1 ASSEMBLY, FAN, BLOWER, W/P 

41 1560542 6 NUT, NYLOCK, M4 X 07, FL PL 

42 1540593 6 BOLT, SHCS, M4 X 0.7 X 12, PL 

43 1570531 6 WASHER, FLAT, M4, PLATED 

44 3200651 1 PULLEY, GEN, 6 RIB 

45 3550837 1 ASSY, AC GENSET RECTIFIER CONN 

46 1540581 2 BOLT, SHCS, M6 X 1 X 20 FLHD, PL  

47 1500610 6 BOLT, UNDERCUT FH, 5/16 - 18 X 1/2 

48* 2200213 1 TIE, NYLON, BLACK, 30" 

    49 1560536 1 
NUT, CLIP-ON M6 X 1.0, 13.5MM 
CENTRE 

50 3501291 1 RECTIFIER BRIDGE 1600V 25A D-63 

51** 3501214 1 SOCKET, WELDING, PANEL, POS 

52** 3501215 1 SOCKET, WELDING, PANEL, NEG 

 
*NOT SHOWN 
**NOT SHOWN, PART OF 3551085 ASSEMBLY 

 



 VMAC – Vehicle Mounted Air Compressors 
 Toll Free: 1-800-738-8622 
 Local: 1-250-740-3200 
Page 22 of 25 Fax: 1-250-740-3201 

 
Figure 10 – Generator Assembly 

 



 

VMAC – Vehicle Mounted Air Compressors 
Toll Free: 1-800-738-8622  
Local: 1-250-740-3200  
Fax: 1-250-740-3201 Page 23 of 25 

 
Figure 10.1 – Generator Assembly 



 VMAC – Vehicle Mounted Air Compressors 
 Toll Free: 1-800-738-8622 
 Local: 1-250-740-3200 
Page 24 of 25 Fax: 1-250-740-3201 

11.  ELECTRICAL ASSEMBLY - 9500683 
 

Item # Part # Qty Description 

1 1500711 7 CLIP, 1/4 ID, ROUTING  

2 1500674 2 CLIP, 5/8 ID, ROUTING 

3 3501094 1 BATTERY, GROUP 51 

4 1500742 4 SCREW, FLAT, TORX, SS, M6 X 20 

5 1520625 2 BOLT, HHCS, FL, M6 X 1.0 X 25 

6 3501143 1 BUZZER, 12V ALARM 

7 1560516 2 NUT, M6 X 1.0 FL PL 

8 9500641 1 CONTROL MOUNT, HONDA MF 

8.1 3501064 4 RELAY, 40A 12VDC 

9 A500246 1 
REPLACEMENT, REMOTE GENSET 
BOX, VSI 

10 3551087 1 CTRL BOX, HONDA GAS MF 

11 1560536 2 
NUT, CLIP-ON M6 X 1.0, 13.5MM 
CENTRE 

12 1500647 4 SCREW, PHMS, M4 X 8 

13 3550796 1 
CABLES, DISPLAY INTERFACE 
PIGTAILS 

14 3550834 1 CABLES, SWITCH INTERFACE PIGTAILS 

15 3501170 1 CLAMP, BATT POST,MARINE, POS, 3/8 

16 1570044 1 WASHER, ALLOY PL SAE, 3/8 

17 1570009 1 WASHER, SPLIT LOCK, 3/8 

18 1550010 1 NUT, HEX NC PL, 3/8 

19 3501168 1 BOOT, BATTERY CLAMP, MARINE, RED 

20 3501171 1 CLAMP, BATT POST,MARINE, NEG, 5/16 

21 1570067 1 WASHER, SAE, 5/16   

22 1570508 1 WASHER, SPLIT LOCK, M8, PLATED 

23 1550066 1 NUT, HEX NC, 5/16       

24 3501169 1 
BOOT, BATTERY CLAMP, MARINE, 
BLACK 

25 1520590 1 BOLT, HHCS, M6X1.0X14 FL PL   

26 9500688 1 
ASSEMBLY, DISPLAY MOUNT, HONDA 
MF 

26.1 3500879 2 
SWITCH, ROCKER,SPST, 12V 20A 
SEALED 

26.2 3501134 1 SWITCH, KEY, ON OFF START 

26.3 3551124 1 DISPLAY BOX, HONDA GAS MF 

 



 

VMAC – Vehicle Mounted Air Compressors 
Toll Free: 1-800-738-8622  
Local: 1-250-740-3200  
Fax: 1-250-740-3201 Page 25 of 25 

 
 

Figure 11 – Electrical Assembly 
 
 
 
 
 
 
 
 
 
 
 
 



This page intentionally left blank



This page intentionally left blank



This page intentionally left blank





888-241-2289 tech@vmacair.com

877-740-3202 warranty@vmacair.com

www.vmacair.com kb.vmacair.com

1333 Kipp Road, Nanaimo, B.C., V9X 1R3 Canada

Manufactured by

®




